

Test Result : K1

Report No: 2020031005
Applicant: MARINE SUPPORT SERVICE LLP
Applicant Address : Priozernyi 2 Area 25, 13000 Aktau Kazakhstan
Contact Telephone: +7 7292 540 626
Contact e-mail: info@marines.kz
Sample Accepted on: 28.02.2020
Report Date: 10.03.2020
Total number of pages: 4 Pg

Sample ID: GF MSS PAF G4

	TEST	METHOD	RESULT
*	Testing of Combustible Materials - Response to Ignition By A Small Flame- Edge Ignition	DIN 53438-2	K1



Seal



Customer Representative
Hasan KUTLU



Laboratory Manager
Hava Sarıaydın

EUROLAB[®] (TÜRCERT TEKNİK KONTROL VE BELGELENDİRME A.Ş.)

It is prohibited to change any and all versions of this document in any manner whatsoever. In case of a conflict between the electronic version (e.g. PDF file) and the original paper version provided by EUROLAB[®], the latter will prevail.

TÜRCERT Teknik Kontrol ve Belgelendirme A.Ş. disclaim liability for any direct, indirect, consequential or incidental damages that may result from the use of the information or data, or from the inability to use the information or data contained in this document.

The contents of this report may only be transmitted to third parties in its entirety and provided with the copyright notice, prohibition to change, electronic versions' validity notice and disclaimer.

Environment

The requirements and standards apply to equipment intended for use in,

X	Residential (domestic) environment
X	Commercial and light-industrial environment
X	Industrial environment
X	Medical environment



DIN 53438-2 : Testing of Combustible Materials - Response to Ignition By A Small Flame- Edge Ignition

Methods for assessing the behaviour of material after edge ignition r edge ignition

Principle of The Method

- mount specimen in a vertical position
- 20 mm flame height to be adjusted
- burner inclined at 45
- 15 sec edge ignition
- measure the time that it takes the tip of the flame to progress to the point of the upper measuring mark, or after the flame has extinguished

Edge Flame Treatment - Method K:

K1	Measurement point cannot be reached with the flame tip of the combustion test sample
K2	Flame tip of the burnt sample reaches measurement mark in > 20 seconds
K3	Flame tip of the combustion test sample reaches the measuring mark within <20 seconds



TEST RESULTS

Room Temperature : 27.6 °C

Sample No : N3

Conditioning		
Hour	Temperature	Relative Humidity
> 48 h	23 °C	50 RH

Results			
Sample	1	2	Mean
Test Result :	Edge Ignition		
Ignition time in (s)	24	25	23
Glow duration in (s)	0	0	0
150 mm reached after (s)	-	-	-

OBSERVATION: Measurement point cannot be reached with the flame tip of the combustion test sample

RESULT : Class K1

